
CONNERSVILLE WASTEWATER 

TREATMENT PLANT 
DOING OUR PART TO PROTECT THE ENVIRONMENT 

2017 ANNUAL REPORT 



 
 
 
 
 
 
 
 
 
 
 
 

“…the relationship between a river and a city is 
reciprocal.” 

 
Ron E. Withers, Nature’s School 



ACKNOWLEDGMENT

To: The Board of Public Works,
The Honorable Harold Gordon, Mayor
Members of the Common Council, City of Connersville
Utility Customers and Citizens of Connersville

Please accept herewith, the Annual Report of Operations for the Connersville Wastewater
Treatment Plant for the year 2017.

The Annual Report is used in conjunction with regulatory reports and compliance inspections to
evaluate the effectiveness of operations, It describes the efforts and accomplishments at the
Wastewater Treatment Plant over the past year. We, the staff of Connersville Utilities wish to
express our appreciation to the Board of Public Works, various segments of the city govemment,
and the community for the continued support given us.

Respectfully submitted;

CONNERSVILLE UTILITIES

for:





2017

REPORT OF OPERATIONS
for

CONNERSVILLE WASTEWATER TREATMENT PLANT
Class III   10.8 mgd

Connersville, Indiana 

Respectfully Submitted To:

CONNERSVILLE BOARD of PUBLIC WORKS and SAFETY

Harold Gordon - Mayor

Tim Bentley Jim Barrett

Jerry Ervin Anette Reidman

Attorney
David Butsch

Secretary
Rosemary Brown





Table of Contents

Plant Description ………………………………………………. 1
Design Data ……………………………………………. 3
Plant Units ………………………………………………. 4

Plant schematic ………………………………………………. 7

Organization and Responsibility ………………………………………………. 8
Organizational Chart ………………………………………………. 9

Manhours ………………………………………………. 10

Summary of Operation ………………………………………………. 11
Year End Financial Statement ………………………………………………. 12

Work Order Summary 13
Sewer Service Record ………………………………………………. 18

CSO-Total Volume ………………………………………………. 19
CSO-Incident Volume ………………………………………………. 20

CSO-Duration ………………………………………………. 21
CSO-Frequency ………………………………………………. 22

Physical Data ………………………………………………. 23
Influent Wastewater Flow MGD ………………………………………………. 24
Effluent Wastewater Flow MGD ………………………………………………. 25

Rainfall ………………………………………………. 26
Influent Flow/Rainfall Comparison ………………………………………………. 27

Summary Flow Data ………………………………………………. 28
Surface Flow Rate ………………………………………………. 29

Weir Overflow Rate ………………………………………………. 30
Distribution of Compressed Air ………………………………………………. 31

Power and Fuel Usage ………………………………………………. 32
Blowers-Hours of Operation ………………………………………………. 33

Pumps-Hours of Operation ………………………………………………. 34
Detention Time ………………………………………………. 35

Laboratory Control ………………………………………………. 37
Record Keeping and Reports ………………………………………………. 37

Sampling Procedures ………………………………………………. 38
Sampling Stations ………………………………………………. 39
Dissolved Oxygen ………………………………………………. 40

Biochemical Oxygen Demand ………………………………………………. 41
Suspended Solids ………………………………………………. 42
Activated Sludge ………………………………………………. 43

Nitrogen (Ammonia) ………………………………………………. 44
Chlorination ………………………………………………. 45

pH ………………………………………………. 46

…………………………………………….





Table of Contents, continued

Industrial Pretreatment Program ………………………………………………. 47
Summary of Program and Changes ………………………………………………. 48

Pretreatment Performance Summary ………………………………………………. 53
Industrial User List ………………………………………………. 54
Permitted IU Flow ………………………………………………. 55

Industrial User Summaries ………………………………………………. 56
Program Goals and Progress ………………………………………………. 57

Raw Influent Metals ………………………………………………. 58
Final Effluent Metals ………………………………………………. 59

Metered Usage ………………………………………………. 60
Metered Usage Chart ………………………………………………. 63

Organic Pollutant Monitoring ………………………………………………. 64

Biosolids Disposal ………………………………………………. 67
Raw Sludge ………………………………………………. 68
Supernatant ………………………………………………. 69

Sludge Production ………………………………………………. 70
Narrative Description ………………………………………………. 71

Pathogen Reduction ………………………………………………. 72
Vector Attraction Reduction ………………………………………………. 73

Management Practices ………………………………………………. 74
Arsenic in Digested Sludge ………………………………………………. 75

Cadmium in Digested Sludge ………………………………………………. 76
Chromium in Digested Sludge ………………………………………………. 77

Copper in Digested Sludge ………………………………………………. 78
Cyanide in Digested Sludge ………………………………………………. 79

Lead in Digested Sludge ………………………………………………. 80
Mercury in Digested Sludge ………………………………………………. 81

Molybdenum in Digested Sludge ………………………………………………. 82
Nickel in Digested Sludge ………………………………………………. 83

Selenium in Digested Sludge ………………………………………………. 84
Silver in Digested Sludge ………………………………………………. 85

Zinc in Digested Sludge ………………………………………………. 86

Plant Maintenance Log ………………………………………………. 87
Vehicle Maintenance Log ………………………………………………. 102





 PLANT DESCRIPTION  
 
 
The Connersville Wastewater Treatment Plant is a Class III standard activated sludge type plant which 
consists of the following sections of treatment:  
 
The raw sewage enters the plant by means of a combined sewer system.  The sewage passes through 
two channel grinders which grind the large solids into small pieces.  The sewage is then pumped from 
the wet well by three sewage pumps.  Any two of the pumps will provide a transfer flow equal to 21.6 
million gallons a day maximum plant hydraulic capacity.  These pumps lift the wastewater from the 
wet well through a magnetic flow meter to the grit removal sections.  From this point on, the flow is 
carried through each stage by the force of gravity. 
 
In the grit separator, the large solids settle out and are removed.  These solids pass through a cyclone 
scrubber and this washed grit is then landfilled.  The flow now passes on into the pre-aeration chamber 
where air is added.  At this point, it is also possible to chlorinate. 
 
The first major treatment step is primary sedimentation.  There are five primary settling tanks with a 
combined capacity 985,630 gallons and a hydraulic capacity of 10.8 MGD.  In primary settling 
operations, the raw wastewater is provided with necessary detention time for settleable solids to settle 
from the waste flow.  These solids are removed from the tanks as "raw sludge" twice each day and 
pumped to anaerobic digesters.  Also, any materials such as grease and oil that float to the surface of 
the primary tanks are removed as "scum" and usually processed along with the raw sludge. 
 

Secondary treatment at the Connersville WWTP consists of conventional activated sludge processes.  
There are four tanks called aerators with a combined capacity of 1,689,732 gallons.  Effluent from the 
primary settling tanks, as well as the return sludge from previous aeration cycles, enters the tanks and 
the entire contents are mixed by the addition of air provided by a series of blowers.  The addition of air 
aids in the biological oxidation of organic matter in the wastewater.  The mixture, now called "mixed 
liquor", flows to the secondary settling or final clarifier tanks. 
 
There are seven final clarifiers where the mixed liquor flows for separation of the suspended solids 
from the liquid.  The combined capacity of these clarifiers is 1,245,271 gallons.  Settled sludge is 
collected and pumped continuously back to the aeration tanks.  Floating scum or oils that were not 
removed in the primary tanks as well as any created by action in the aeration tanks are collected and 
returned to the plant influent.  
 
After the wastewater has been through all the stages of treatment, it is disinfected to destroy most 
disease producing organisms.  This is accomplished by the addition of chlorine into the wastewater in 
the chlorine contact chambers. Immediately following the chlorine contact chambers and prior to 
discharge, any chlorine residual is removed by means of a de-chlorination unit utilizing sulfur dioxide 
as a de-chlorinating agent.  
 
As mentioned, wastewater treatment processes produce various sludges.  These sludges contain certain 
matter that requires further treatment to be ready for disposal.  This matter is reduced by the digestion 
process where microorganisms in the absence of oxygen reduce the solids to liquid and gaseous form.  
There are three digesters at the Connersville WWTP with a combined volume of 252,690 cubic feet. 
83,620 cubic feet are dedicated to primary digestion and 169,070 cubic feet to secondary digestion.  

1



Supernatant, the clearer liquid near the top of the secondary digester, is usually removed on a daily 
basis to make room for additional primary sludge.  The supernatant is returned to the influent of the 
plant.  Secondary sludge that has reached a stable state can be withdrawn and disposed of.  Disposal of 
digested sludge at the Connersville WWTP is accomplished by landfilling or sub-surface land 
application. 
 
The Connersville Wastewater treatment Plant was designed for an average flow of 10.8 million gallons 
per day with a peak flow of 21.6 million gallons. In 2017, there was an average influent flow of 5.48 
million gallons per day. 
 
 
The plant performance for 2017 produced the following results: 
 
Average overall removal of BOD = 95.5% 
 
Average overall removal of Solids = 96.5% 
 
Average overall removal of Ammonia Nitrogen = 92.4% 

2



DESIGN DATA

DESIGN POPULATION 36,000

PLANT MAXIMUM HYDRAULIC CAPACITY 21.6 MGD

PLANT DESIGN FLOW 10.8 MGD

RAW WASTE SUSPENDED SOLIDS CONCENTRATION 160 MG/L

DESIGN ORGANIC LOADING 16,120 LBS CBOD5/DAY

DESIGN SUSPENDED SOLIDS LOADING 14,760 LBS S.S./DAY

DESIGN EFFICIENCY OF CBOD5 REMOVAL 85%

DESIGN EFFICIENCY OF S.S. REMOVAL 90%

NPDES EFFLUENT LIMITATIONS:

CBOD5 25 mg/l - MONTHLY AVERAGE
40 mg/l - WEEKLY AVERAGE

TSS 30 mg/l - MONTHLY AVERAGE
45 mg/l - WEEKLY AVERAGE

NH3 SUMMER 2.5 mg/l - MONTHLY AVERAGE
3.8 mg/l - WEEKLY AVERAGE

WINTER 3.4 mg/l - MONTHLY AVERAGE
5.1 mg/l - WEEKLY AVERAGE

pH 6.0 s.u. - DAILY MINIMUM
9.0 s.u. - DAILY MAXIMUM

D.O. 5.0 MG/L - DAILY MINIMUM

CHLORINE 0.02 mg/l - MONTHLY AVERAGE
0.04 mg/l - DAILY MAXIMUM

E. COLI. 125 col/100mls - MONTHLY AVERAGE
235 col/100mls - DAILY MAXIMUM

3



PLANT UNITS

1 CHANNEL GRINDERS - Two @ 10.8 mgd each.

2 RAW SEWAGE PUMPS - Three variable speed drive units rated @7500 gpm maximum each.

3 GRIT REMOVAL FACILITIES
a. 30 ft. diameter grit collection tank to handle 21.6 mgd flow and remove 98 % or better of

100 mesh grit with a specific gravity of 2.65 or greater.
b. 200 gpm grit pump with 10 HP variable speed motor.
c. One Krebs 12" diameter cyclone grit classifier @ 12 rpm.

4 PREAERATION TANKS
a. One tank 35' x 25' x 13.5' swd.
b. Total Volume = 11,800 cu.ft. = 88,260 gallons.
c. Detention Time = 11.7 minutes.

5 PRIMARY SETTLING TANKS
a. Two tanks 76' x 21' x 12.33' swd each.
b. Three tanks 127.5' x 20' x 12.08' swd each.
c. Total Volume = 131,770 cu. Ft. = 985,630 gallons each.
d. Detention time @ 10.8 mgd = 2.19 hours.
e. Area = 10,842 sq. ft.
f. Surface settling rate = 996 gals/sq.ft./day.
g. CBOD Design Removal = 30% = 1,836 lbs CBOD/day.
h. Unit CBOD loading = 46 lbs/1,000 cu.ft/day.
i. S.S. Design Removal rate = 50% = 7,380 lbs S.S./day.

6 AERATION TANKS
a. Four tanks 125.5' x 30' x 15.12' each.
b. Total Volume = 227707 cu.ft. = 1,703,250 gallons.
c. Detention Time @ 10.8 mgd = 3.79 hours.
d. CBOD loading = 4,287 lbs CBOD/day (30% primary efficiency).
e. Unit CBOD load = 13 lbs CBOD/1,000cu.ft./day (30% primary efficiency).

7 AIR BLOWER EQUIPMENT
a. Two motor driven blowers @ 2,080 cfm each.
b. One Roots Blower @ 4,160 cfm.
c. One G.E. blower @ 1,800 cfm. 
d. Total Capacity = (with 600 cfm required for preaeration and channels) = 9,520 cfm.

4



PLANT UNITS CONTINUED

8 SECONDARY SETTLING TANKS
a. Two tanks 84' x 33" x 12.42' each.
b. Five tanks 84' x 20' x 12.08' each.
c. Surface Area = 13,944 sq. ft..
d. Total Volume = 170,330 cu.ft. = 1,274,070 gallons.
e. Detention Time @ 10.8 mgd = 2.83 hrs.
f. Surface settling rate @ 10.8 mgd = 775 gals/sq.ft./day.
g. Weir  overflow rate = 5,875 gallons/linear ft./day @ 10.8 mgd.
h. Scum collection system provided.

9 CHLORINE CONTACT FACILITIES
a. One, two-pass tank = 63.5' x 11.67' x 9.25' swd 1st pass & 64.5' x 8.67' x 9.25' swd 2nd pass.
b. Two, two-pass tanks:

1 62' x 12' x 9.25' swd 1st pass & 58.33' x 8.67' x 9.25' swd 2nd pass.
2 41' x 12' x 9.25' swd 1st pass & 58.33' x 8.67' x 9.25' swd 2nd pass.

c. Total Volume = 31,130 cu.ft. = 232,870 gallons.
d. Detention Time = 31 minutes @10.8 mgd or 16 minutes @ 21.6 mgd.
e Three chlorinators.

10 DECHLORINATION FACILITIES
a. One chlorine residual analyzer.
b. One multiplier box.
c. One sulfur dioxide injection unit with a range of 0 - 200 lbs.
d. One sulfur dioxide leak detector.
e. One sampling pump.
f. One, one-ton cylinder scale.
g.  One ton cylinder hoist and lifting devices.
h. One Water Champ sulfur dioxide inductor.

11 ANAEROBIC DIGESTION TANKS
a. Three tanks 65' diameter x 30.75' maximum width.
b. Maximum volume primary digestion capacity = 83,620 cu.ft. = 625,490 gallons.
c. Maximum volume secondary digestion capacity = 169,070 cu.ft. = 1,264,610 gallons.
d. Detention time in Primary digester = 40 days.
e. Organic Loading = 0.034 lbs VS/cu.ft./day.
f. One sludge heat exchanger rated @ 750,000 BTU/hour.
g. Two gas mixing systems = 75 cfm @ 12 psi each.

12 SLUDGE HANDLING PUMPS
a. Three return Activated Sludge Pumps = 2,800 gpm @ 30' TDH, variable speed drive motors rated

30 HP @ 870 RPM.
b. Two Raw Sludge Pumps

1 350 gpm @ 56' TDH. Variable speed drive motor rated 15 HP @ 1,750 rpm.
2 250 gpm @ 40' TDH. Variable speed drive motor rated 7.5 HP @ 1,150 rpm.

5



PLANT UNITS CONTINUED

13 SLUDGE HANDLING FACILITIES
a. Two, 1.5 meter belt press/gravity thickener combination units.
b. One digested sludge feed pump = 100 - 300 gpm @ 20'TDH, variable speed drive motor rated 

75 - 210 rpm.
c. One secondary sludge feed pump and two mixer pumps = 40 - 100 gpm @ 20' TDH, variable 

speed motor rated@ 120 - 275 rpm each.
d. Two polymer feed units 20.04 - 8.0 gph feed and dilution water feed of 72 - 1200 gph.
e. Two in-line sludge grinders.
f. One belt conveyor.

One concrete sludge containment pad.

14 SLUDGE MIXING TANK.
a. One tank 15' x 156' x 13'.
b. Total Volume = 2,925 cu. Ft. = 22,883 gallons.
c.  One 2 HP mixer with 52" 3 blade impeller.

15 EQUALIZATION TANK
a. One tank 30' x 60' x 12'.
b. Total Volume = 21,000 cu.ft. = 162,000 gallons.
c. One lift station with a 5HP/300 gpm pump and automatic controls.

6



PLANT SCHEMATIC 

 

Grinders 

     
    Wet 
    Well 

Grit 
Removal 
Tank 

Diversion & 
Bar Screen 

Raw Sewage 72”  
Influent 

Grit 
Separator 

Dewatered Grit to Landfill 

 
Pre-Aeration 
Tank 

Primary 
Tanks 

Primary 
Tanks 

 
   Aeration                   
     Tanks 

Bypass 

Secondary 
Settling 
Tanks 

Secondary 
Settling 
Tanks 

Return Sludge 
Pump 

Cl2 

Cl2 

Bypass SO2

 

W 
H 
I 
T 
E 
W 
A 
T 
E 
R 
  
R 
I 
V 
E 
R 
 
- 
W 
E 
S 
T 
 
F 
O 
R 
K 
 
 

001 

Raw Sewage Pumps 

Raw Sludge Pumps 

Grit Pump 

Equalization 
Tank 

 
Secondary 
Digester  #3 

 
Secondary 
Digester  #2 

 
Primary  
Digester  #1 

Secondary Digester Supernatant 

Belt 
Press 

Mix 
Tank 

Digested Sludge to Landfill 

Digested Sludge Transfer Pump 

Digested Sludge 
Holding Tanks 

Digested Sludge to Land Application 

Waste Activated Sludge 

Bypass Bypass 

Flow Meter 

Diversion box 

Plant Effluent 
42” rcp 

Overflow to River 

Cl2 

Filtrate. 

SCHEMATIC OF  WASTEWATER  FLOW 
CONNERSVILLE  WASTEWATER TREATMENT PLANT 

CITY OF CONNERSVILLE, INDIANA 
DISCHARGE SERIAL NO. 001 

42” Sewer Line 

Regulation 
Chamber 

7



ORGANIZATION AND RESPONSIBILITY  
 
 
Connersville Utilities operates under the guidance and direction of the Connersville Board of 
Public Works and Safety led by the Mayor of Connersville. 
 
 Mr. Michael Bottomley serves as the Utilities Director with 18 years’ experience leading a 
city department. He is the Principal Executive Officers Designated Representative. 
 
 Mr. Brad Colter is the Utilities Superintendent and oversees the operation of the water and 
wastewater departments. 
 
 Mr. Robert Shoemaker is the Wastewater Treatment Plant Supervisor and is responsible for 
ensuring permit compliance and reporting at the treatment plant. 
 
 Ms. Erin Johnson is the Pretreatment Coordinator and Lab Supervisor at the WWTP and is 
responsible for monitoring industries and ensuring proper laboratory procedures are followed. 
 
 Mr. Mark Lippincott is the Motor Vehicle Mechanic for the Utilities and sees to the 
maintenance of both on and off road vehicles as well as our small power equipment. 
 
 Plant operators are Marc Frank, Matt Kendall, Cheyenne Urban and Phil Hamilton. All 
plant operators at Connersville Utilities are also trained to serve as Lab technicians and to perform 
plant maintenance. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

8



Connersville Utilities Organizational Chart

Tim Bentley Jim Barrett

               

Traveling Maintenance

         ***Bill Duncil

Cheyenne Lawrence
Phil Hamilton

Board of Works

Mayor Harold Gordon Attorney David Butsch

Jerry Ervin Annette Riedman

Utilities Director

***Mike Bottomley

Utilities Superintendent/ADA Title 6 Coord

***Brad Colter

WWTP Supervisor Clerks Treasurer
Robert Shoemaker *** Rosemary Brown

WWTP Sewer Crew Water Crew Water Treatment Plant Meter Dept Bookkeeper/
Lab Supervisor/Pretreat Heavy Equip Operator Heavy Equip Operator Wtr Plt Cert Oper & Chief Mech Service Man  Office Supervisor

Erin Johnson Luke Hobbs Gary Winstead Roger Neukam **John McKinney ***Cindy Lunsford

Motor Vehicle Mechanic Sewer Crew Lead Man Water Crew Lead Man Wtr Plt Oper in Responsible in Charge/Mech Meter Reader Data Processing/

***Mark Lippincott Eric Kidd Larry Russell David Kunkel **Roy Adams Customer Accts Coordinator

***Penny Jobe

***Lisa Becom

WWTP Operators Sewer Crew TV Tech Stockroom Clerk

Payroll / Personnel

Marc Frank Jeremy Wilson ***Scott Hood Accounts Payable
Matt Kendall

***Tom Phelps

***Julie Doyle
***Debbie Jaccaud

Cashier

Lacey Wright

Water Main Plumber Helper
Jeff Bowling

Kristin Lawson

Custodian/Part Time

***Lisa Toler

Meter Dept Clerk/Cashier

             Jackie Young

July 10, 2018



MANHOURS

HOURS SICK MISCELLANEOUS HOURS LOST TOTAL

MONTH WORKED HOURS HOURS TO ACCIDENT HOURS

JANUARY 1,138 41 132 0 1,311

FEBRUARY 990 35 143 0 1,168

MARCH 1,232 29 29 0 1,290

APRIL 1,116 10 18 0 1,144

MAY 1,195 48 51 0 1,294

JUNE 1,091 25 172 0 1,288

JULY 1,093 30 112 0 1,235

AUGUST 1,133 91 108 0 1,332

SEPTEMBER 1,055 73 102 0 1,230

OCTOBER 969 48 144 0 1,161

NOVEMBER 907 12 306 0 1,225

DECEMBER 1,007 16 241 0 1,264

TOTAL 12926.0 458.0 1558.0 0.0 14942.0

2017 AVERAGE 1,077 38 130 0 1,245

PREVIOUS YEARLY AVERAGES

2016 AVERAGE 1,069 46 138 0 1,253

2015 AVERAGE 1,105 21 85 0 1,210

2014 AVERAGE 979 24 109 0 1,112

2013 AVERAGE 911 25 165 0 1,101

2012 AVERAGE 910 51 168 0 1,130

2011 AVERAGE 929 44 170 0 1,143

2010 AVERAGE 881 31 160 0 1,071

2009 AVERAGE 947 77 188 9 1,221

2008 AVERAGE 1,572 65 253 0 1,890

2007 AVERAGE 1,646 102 257 13 2,018

2006 AVERAGE 1,730 58 278 0 2,065

2005 AVERAGE 1,680 40 287 0 2,007

2004 AVERAGE 1,692 36 291 0 2,019

2003 AVERAGE 1,668 65 279 0 2,011

10



 2017

SUMMARY OF OPERATION

2017 2016

TOTAL OPERATING AND MAINTENANCE COSTS……………………………$1,900,952.85 $1,813,265.94

TOTAL POWER COST………………………………………………………………$151,511.63 $137,858.94

COST PER MILLION GALLONS WASTEWATER TREATED……………………$1,024.18 $1,047.87

COST PER CAPITA PER MONTH (2010 CENSUS)………………………………$12.69 $12.06

CITY POPULATION AND OUTLYING SUBDIVISIONS SERVED………………13,481 13,481

EQUIVALENT POPULATION TREATED…………………………………………19,883 20,366

MILLION GALLONS WASTEWATER TREATED……………………………… 2,004 1,862

POUNDS OF CBOD5 REMOVED …………………………………………………1,408,006 1,205,230

POUNDS OF SUSPENDED SOLIDS REMOVED …………………………………2,218,459 2,159,845

METRIC TONS OF SLUDGE LANDFILLED………………………………………0 0

METRIC TONS OF DIGESTED SLUDGE LAND APPLIED………………………298 229

EFFLUENT QUALITY

SUSPENDED SOLIDS (mg/l)……………………………………………………… 4.5 3.6

CARBONACEOUS BIOLOGICAL OXYGEN DEMAND (mg/l)…………………3.8 3.5